
 

 

 

Efficiency of Sligo Secondary Wastewater Treatment 

Plants in the Removal of Cryptosporidium and other 

Human-virulent Enteropathogens 

 

 

by 

 

Hui-Wen Angel Cheng 

 

 

 

 

Submitted to the Institute of Technology, Sligo in fulfilment of the 

requirement for the degree of Doctor of Philosophy 

 

June 2013 

 

 

Supervisors:  Dr. Frances Lucy, Institute of Technology, Sligo 

             Dr. Michael Broaders, Institute of Technology, Sligo 

 

 



 

 

 

 

DECLARATION 

I declare that this thesis is entirely my own work, except where otherwise 

stated and that it has not been previously submitted to any institute or 

university. 

 

I also give permission to the library of the Institute of Technology, Sligo to 
[...]
storm water and foul sewage directly to WWTP. In order to reduce overloaded 

incoming wastewater into the plant, the excess water sometimes is discharged to 

RW to a receiving water body, resulting CSO-combined sewer overflow (De 

Toffol 2006).  

 

 

wastewater. The aims of wastewater treatment fundamentally are to: (1) 

ensure that human-wastes are collected appropriately; (2) ensure the 

wastewater is effectively treated in terms of wastewater quality  and the 

resulting bio-wastes are safely discharged to inland or coastal waters; (3) 

protect public health and aquatic life by reducing organic loadings and ; 4) 

recycle or reuse the valuable components in the end products, such as 

settleable solids as fertiliser and treated effluent for agricultural irrigation.     

        Wastewater composition is normally measured in terms of five-day 

biological oxygen demand (BOD5), COD, TSS, and ammonia content. 

Other variables are also measured under specific circumstances, such as 



17 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

  

total phosphorus, if the treated final effluent is to be discharged to inland 

water bodies or to sensitive areas (EPA 1991; Gray 2004). On average, the 

BOD5 value of the influent is between 100 and 700 mg/L in Britain (Painter 

1971). The compliant BOD5 and suspended solids values of the effluent are 

25 mg/L and 35 mg/L, respectively on Urban Waste Water Treatment 

Directive (CEC 1991). The concentration of organic matter produced per 

capita daily expressed in terms of BOD5 is also known as population 

equivalent (PE). These variables are taken into account in the design of 

WWTPs (Vesilind 2003). Preliminary, primary, and biological treatment 

(secondary) processes are the standard operation of a modern municipal 

WWTP. Some advanced treatment plants are equipped with tertiary 

treatment infrastructures, such as constructed wetland, for further nutrient 

removal.  

        A healthy Western adult excretes approximately 135 g dry weight of 

faeces and 1,400 mL of urine per day, with 30% of biomass being bacteria. 

As they derive from the human gut, bacteria in foul wastewater are 

predominantly obligate anaerobes (Gray 2004). Even though the bacterial 

communities found in wastewater treatment plants are complex, the 

bacterial flora of all aerobic treatment systems are basically the same, 

including Zoogloea, Pseudomonas, Chromobacter, Achromobacter, 

Acinetobacter, Alcaligenes, and Flavobacterium (McKinny and Weichlein 

1953; Fuhs and Chen 1975; Wagner et al. 1994; Lajoie et al. 2000; Oerther 

et al. 2000). In a study by Rosello-mera et al. (1995), 10% of the bacterial 

community in activated sludge floc were found to react to a fluorescein-

labelled oligonucleotide probe complementary to small 16S ribosomal 

ribonucleic acid (16S rRNA) of Zoogloea ramigera 106(ATCC 19544), 

revealing the importance of this bacterium towastewater treatment (Wagner 

et al. 1995; Lajoie et al. 2000). These aerobic bacteria are able to oxidise 

organic compounds to carbon dioxide and water. Some bacteria can 

metabolise nitrogen, sulphur, methane or other compounds in wastewater  



18 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

aerobically or anaerobically (Berthoux and Rudd 1977; Wagner and Loy 

2002; Krul 2008; Kartal et al. 2010). Escherichia coli and the other faecal 

indicator bacteria (FIB) are commonly present in treatment systems but are 

not indigenous members of the microbial community (Berthoux and Rudd 

1977; Loge et al. 2002).  

        The human gastrointestinal (GI) tract contains as many as 1014 

individual bacteria, comprising over 500 different species (Possemiers et al. 

2004; Manson et al. 2008) with the intestinal mucosa (microbiota) that 

plays a central role in host-commensal flora interactions between the 

immune system and the exogenous compounds or pathogens from the 

environment (Fuller 1989; Gibson et al. 1995). Human-virulent 

enteropathogens are agents which cause symptomatic or asymptomatic GI 

infection to human. Diarrhoea is the symptom that the human GI infections 

have in common (Casburn-Jones and Farthing 2004). Due to the human 

enteric component of domestic wastewater, human-infectious (or human-

virulent) enteropathogens, for example, pathogenic bacteria (i.e., E. coli, 

Clostridium difficile, Salmonella spp., Mycobacterium tuberculosis 

Campylobacter spp.), intestinal protozoa (i.e., Cryptosporidium hominis 

and C. parvum, Giardia duodenalis, Acanthamoeba, microsporidia) and 

enteric viruses (i.e., noroviruses, enterovirus, rotavirus) can also be found in 

the raw wastewater, derived from infected individuals in the community 

serving the plant (Robertson et al. 2000; Xiao et al. 2001; Sulaiman et al. 

2004; van den Berg et al. 2005; Feng et al. 2009; Nordgren et al. 2009; 

Fernandes et al. 2011).  

        The plants and processes outlined below are specific to municipal 

secondary WWTPs, consistent with the core research of this project.   

 

1.3.2.1  Preliminary/ primary/ treatment  

Apart from faecal matter, incoming sewage contains suspended and floating 

debris, including paper, plastic, rags, as well as other waste process water  



19 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

from industry or commercial activities. The variation of flow load is in 

relation to several factors, such as weather conditions and seasonal human 

activities. During high rainfall periods, there is a need to discharge the 

excess of storm water, which can increase up to 3 to 30 times the average 

DWF, to the WWTPs (Irish EPA 1995). Combined and semi-combined 

sewerage systems are designed to collect storm waters to bring with sewage 

to municipal WWTPs. When compared to the DWF loads, in the case of 

CSOs the influent mass loads to the WWTPs increased 10, 7, and 1.2 times 

for TSS, BOD, and nitrate (NH3), respectively (Bertrand-Krajewski et al. 

1995). The increased TSS in storm water was the effect caused by the 

flushed-out activated sludge, biomass produced from primary treatment and 

growing in these types of operation units (Bertrand-Krajewski et al. 1995; 

Giokas et al. 2002). Due to the influence of storm water on treatment 

efficiency, a storm overflow chamber and pipes dividing the overload flow 

are required for these plants (Figure 1.4, Stage I).  

        Cryptosporidium parvum, C. hominis and G. duodenalis are prevalent 

in the environment and can opportunistically infect hosts (animals/human) 

via their transmission stages, i.e. oocysts and cysts, respectively (Smith 

1990; Robertson et al. 1992; Wolf 1992; McKenzie et al. 1994; Lucy et al. 

2008). In the combined sewer systems, raw sewage and the overflows were 

found carrying detectable Cryptosporidium oocysts and Giardia cysts to 

urban streams, indicating that combined sewer wastewater treatment 

systems may significantly contribute to the load of Cryptosporidium and 

Giardia in ambient waters and source waters for recreational or drinking 

purposes (Gibson 1998; Garcia 2002; Graczyk et al. 2007; Robertson et al. 

2000). Microsporidia have been associated with waterborne diseases on rare 

occasions, mainly happening to immunocompromised individuals (Curry 

and Smith 1998). Compared to the larger size of Cryptosporidium oocysts 

(3-5 μm) and Giardia cysts (6-12 μm), microsporidian spores are relatively 

small (1-5 μm), which makes them difficult to remove using a conventional  



20 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

       

filtration system (Slifko et al. 2000). Nevertheless, after a one-year 

investigation, Fournier et al. (2000) pointed out that there was a low rate of 

water contamination by Enterocytozoon bieneusi (the most prevalent 

human-virulent microsporidia) and suggested that the risk of waterborne 

transmission to humans is limited.       

        Once the wastewater enters the treatment plant, the preliminary 

process containing coarse/fine screening and/or grit removal, plays a role as 

the first gate to remove the gross solids. A coarse screen commonly consists 

of steel bars spaced between 25-100 mm apart at an angle of approximate 

50° to the effluent flow and positioned in an inlet chamber (Figure 1.4, 

Stage I). It can not only prevent the following treatment plant components 

from damage by the gross solids but also ensures the subsequent treatments 

are not impeded (Camp et. al. 1942). A fine screener, normally constructed 

of mesh materials, is introduced due to the capability to remove fine 

accumulated particles, in case of the fats, oils and grease, on the top of foul 

flows. This can reduce the loading of suspended solids to the next treatment 

stage. Flow velocity is another key element for effective preliminary 

treatment. If the velocity is too low, grit or other solid particles will settle 

out in the bottom of the grit chamber and the intercepted debris will be 

dislodged by the flow, in particular at the peak time. The suggested effluent 

flow rate through a screen should be maintained between 0.4-0.9 m/s 

(ASCE 1990; WEF 1998). Since the grit mainly comes from the surface 

drainage, any related problem only concerns the combined sewerage 

systems. It is estimated that 0.01-0.03 m
3
/d of screenings may be produced 

in terms of a thousand PE. In the combined domestic sewer system, the 

quantity of grit ranges from 0.005 to 0.05 m
3
 per 100 m

3
 (Gray 2004).        

        Primary treatment is referred to as primary sedimentation. The 

instrumentation used in this process is sedimentation tank (Figure 1.3, Stage 

II). In accordance with the Urban Wastewater Directive (legislation in the 

Irish Statute Book under S.I. No. 419, 1994), 35 mg/L of suspended solids  



21 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

is the acceptable load in the effluent to WWTPs under 2,000 PE, a ~90 % 

reduction over the influent. Regardless of shape (rectangular or circular), 

the objective of sedimentation is to slow liquid flow rate to a low point 

where the settleable organic matter can settle to the bottom of the tank. This 

can remove settleable organic matter and control the organic load remaining 

in the wastewater. As the sedimentation tanks are designed to operate on a 

continuous basis, the removal of solids must be processed continuously. In 

addition, scum may also accumulate on the surface of the liquid, an 

automatic scraper system on a continuous basis, therefore, is commonly 

used to remove both the settled solids and floating scum. Bacteria and 

viruses are not greatly reduced by primary settlement but some removal can 

be achieved i.e., 10% for E. coli, 60% for C. perfringens, and 33-67% for 

poliovirus (Berg 1966; Bonde 1977). However, oocysts and cysts of 

parasites can pass through primary sedimentation due to their small size and 

density. 

 

1.3.2.2  Secondary treatment process 

      At this stage, the wastewater is treated by a variety of microorganisms 

with the aims: (1) to remove soluble and suspended organic substances; (2) 

to breakdown the existing pathogens by mechanical force; (3) to transform 

or remove nutrients, such as nitrogen and phosphorus. The microorganisms 

make up the activated sludge (also called mixed liquor suspended solids, 

MLSS, or activated biomass), including both aerobic and anaerobic bacteria, 

protozoa, rotifers, nematodes, and fungi (Curds 1975; Tomlinson and 

Williams 1975; Sharma 1977; Foissner and Berger 1996). Under an 

adequate supply of dissolved oxygen, the microorganisms can use soluble 

carbonaceous organic waste as food sources. Besides, some specific 

bacteria are capable of oxidising the nitrogen (nitrogen-fixing bacteria) or 

storing inorganic phosphorus (Nelson et al. 1978; Sedlak et al. 1991; 



22 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

Wentzel et al. 1991; Wagner and Loy 2002). There is a wide range of 

particle sizes in the activated sludge mixed liquor ranging from individual 

bacterial of between 0.5 and 5.0 μm to large flocs that may be greater than 1 

mm in diameter (Parker et al. 1971).  

 

 

 

 

Figure 1.4.  Structure of a secondary wastewater treatment plant (original figure). 

Influent wastewater is screened via screener and grit removal at Stage I (Preliminary). 

The liquid waste flows into a primary sedimentation tank (PST), if any, at Stage II and 

the resulting primary effluent is subjected to the biological treatment process, such as 

oxidation ditch (OD), extended aeration tank (E-AT), percolating filtration unit (PF) or 

rotating biological contactor (RBC). The backwash waste in PF and RBC system is 

collected and mixed with primary effluent. Part of the resulting liquid sewage sludge 

in Stage III returns to the biological treatment process, return activated sludge (AS-R) 

whilst the remaining sewage sludge (DeS, de-sludge) is taken from the bottom of the 

secondary settlement tank (SS)/clarifier (C), thickened (THK) and dewatered biosolids 

(D). The clarified final effluent wastewater is discharged to the receiving waters. 



23 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

        Depending on the form of the activated sludge present in the 

wastewater, the secondary treatment processes can be divided into two main 

categories: suspended growth and attached growth (biofilm) processes. In 

suspended growth processes, the dispersed bacteria flocs and free-living 

microorganisms responsible for treatment are suspended in liquid by 

mixing methods. The most commonly used suspended growth process for 

wastewater treatment is the activated sludge process consisting of two 

phases: aeration and sludge settlement (Metcalf and Eddy 1991). The main 

components of an activated sludge system include a reactor, activated 

sludge, aeration and mixing infrastructure, sedimentation tank, and return 

sludge pipeline (Figure 1.4, Stage III). Because this process involves the 

production of active microbial biomass, which can stabilise the waste under 

aerobic condition, the aeration system is essential to provide sufficient 

dissolved oxygen. Additionally, mixing is also crucial to maintain efficient 

oxygen transfer. Primary effluent is added to the reactor containing the 

mixed microbial population and organic matter. The reactor can be a tank, 

basin, ditch or a lagoon. Depending on the type of reactor, different terms 

are applied to specify employed biological reactors, such as aeration tank or 

oxidation ditch. In Ireland, most small to medium WWTPs built in the past 

30 years have been based on extended aeration activated sludge systems, 

particularly the oxidation ditch type, which does often not include the 

primary sedimentation tank with the extra organic loading taken into 

account when designing the capacity of the secondary WWTPs (Gray 2004, 

pp 148-149). 

        The aeration has a dual function, to add air in the reactor for microbial 

respiration and to maintain the microbial flocs in agitated suspension and 

hence control the maximum contact between the surface of the floc and 

wastewater by mixing. Therefore, continuous aeration (if possible) is 

crucial to provide sufficient dissolved oxygen (0.5–2.0 mg/L) for microbial 

flocs and ensure adequate food source in the system.  



24 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

With limited food (organic matters) and oxygen, high rates of microbial 

growth and respiration can be achieved, resulting in the utilisation of the 

organic matter present either as oxidised end-products (CO2, NO3, SO4, PO4) 

or the biosynthesis of new microorganisms. In wastewater, 64% of the total 

solids are soluble (<1 μm), whereas 34% are particulate matter including 

colloidal and fine particulate material (1 μm-100 μm), with 80% of the 

particulate fraction organic, compared with only 20% in the soluble fraction. 

Therefore, the major form of the organic loading to the activated sludge is 

in the form of colloidal material (~1 μm) or larger-sized particulate solids 

(Gray 2004, p 466). Aeration and mixing in the aeration tank is achieved by 

using either mechanical aeration (e.g. surface aerators using vertical or 

horizontal shafts) or by air diffusion (WEF 1988; US EPA 1999; Rao and 

Kumar 2006). For smaller plants, surface aerators are preferred (Chamber 

and Jones 1988). Surface aerators using vertical shafts or air diffusion are 

commonly employed in conventional and high-rate systems, while surface 

aerator using horizontal shafts are normally employed in extended aeration 

activated sludge system, for an example, oxidation ditch.  

        The oxidised end products can then flocculate to each other or to floc-

forming bacteria to settle out. The flocculated biomass settles rapidly out of 

suspension to form a layer of sludge in the bottom of secondary settlement 

tank with the clarified effluent flowing on the top. In terms of sedimentation, 

size of individual floc of activated sludge and abundance of dispersed 

bacteria, especially filamentous bacteria, are important to separate sludge 

from clarified wastewater (Chudoba et al. 1973b; Eikelboom 1975; 

Eikelboom and Geurkink 2002). The maximum size of a floc is dependent 

on their cohesive strength and the degree of shear exerted by the turbulence 

created by mixing in the aeration tank (Chudoba et al. 1973a; Sezgin et al. 

1978; Biggs and Lant 2000). Generally, there are two distinctive types, 

 

 

 



25 | P a g e  

 

                                                                                                      Chapter 1.3  Literature Review 

 

 

 

microstructure (<75 μm in diameter) and macrostructure (> 75 μm) (Lau et 

al. 1984; Martins et al. 2003). Microstructured flocs are formed by 

aggregation and bioflocculation of floc-forming bacteria and are normally 

compact and in spherical shape. If not settled, this type of aggregated floc 

can easily be sheared into smaller particles in the turbulent conditions of the 

aeration tank (Sezgin et al. 1978). Under normal operating conditions, the 

population balance between filamentous and floc-forming organisms leads 

to well-settling flocs that are efficiently separated from effluent flow, 

producing a clarified effluent. However under certain conditions, the 

excessive growth of filamentous bacteria results in solids compaction and 

separation problems in activated sludge, called filamentous bulking 

(Wagner et al. 1994; Grady and Daigger 1999). High suspended solids 

concentrations in the effluent, overburden of waste sludge dewatering, and 

process failure caused by uncontrolled losses of biomass can also occur due 

to filamentous bulking (Jenkins et al. 2003).  

The secondary-treated wastewater containing unsettled activated 

sludge floc then flows to a secondary settling reactor, a clarifier or a final 

settling tank, to achieve acceptable suspended solids concentration for 

discharge (Figure 1.4, Stage III). Modern sedimentation tanks are operated 
[...]
Cryptosporidium is a protozoan enteric parasite, which infects 

epithelial cells of gastrointestinal tract of humans and animals, causing 

acute watery and profuse diarrhoea (also known as cryptosporidiosis) 

worldwide. To date, there are 30 valid named species of Cryptosporidium 

of which seven have been reported from human cases (Caccio 2005; Xiao et 

al. 2004). The first human cases of cryptosporidiosis were reported in the 

1970s (Meisel et al. 1976; Nime et al. 1976). Tzipori et al. (1980) reported 

cryptosporidiosis in an immunocompetent adult, who suffered severe, water 



 

75 | P a g e  
 

but self limiting diarrhoea and vomiting. The AIDS epidemic has played an 

important role in the recognition and clinical management of 

Cryptosporidium because all of the oocyst-forming protozoa are important 

AIDS associated pathogens (Peterson 1993; Pape et al. 1994; Weber et al. 

1994; Goodgame 1996). The sporulated oocyst is the exogenous stage, 

which is excreted from the body of infected host in the faeces. The oocyst 

wall of Cryptosporidium parvum is a trilaminar structure with an average 

thickness of 49 mm (Harris and Petry 1999). These thick-walled oocysts 

maintain viability of four internal sporozoites under adverse environmental 

conditions. The endogenous life cycle begins with the ingestion of a viable 

oocyst containing four sporozoites by a host (Figure 1.6).  

Cryptosporidiosis is transmitted via the fecal-oral route by the oocyst 

stage. Cryptosporidium hominis is restricted to humans, while C. parvum is 

not only found in mammals but is also zoonotic (Caccio et al. 2005; Hunter 

and Thompson 2005; Thompson et al.  2008). Cryptosporidiosis has an 

incubation period of 5-7 days. During the large drinking water –related 

outbreak in Milwaukee, Wisconsin, the average incubation period was 

estimated from 3 to 7 days.  

Three Cryptosporidium species are considered important human-

virulent enteropathogens, namely Cryptosporidium hominis, 

Cryptosporidium parvum and Cryptosporidium meleagridis (McLauchlin et 

al. 2000; Morgan-Ryan et al. 2002; Peng et al. 1997; Xiao et al. 2001). 

Cryptosporidium has been identified in Irish river basins (Graczyk et al. 

2004; Lucy et al. 2008). 

 

 

 

 

 

 

 

 

 



 

76 | P a g e  
 

                                                                                             Chapter 1.3  Literature Review 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1.6. Life cycle and transmission route of Cryptosporidium 

(Adapted from CDC).  

 

Giardiasis is one of the most common pathogenic intestinal protozoan 

infections globally. Giardia duodenalis is the most frequently identified 

etiologic agent in outbreaks associated with the ingestion of surface water, 

often due to ineffective filtration or pretreatment (Wolfe 1992). Cysts are 

ingested; these resistant forms and are responsible for transmission of 

giardiasis. Both cysts and trophozoites can be found in the feces (diagnostic 

stages). The cysts are hardy and can survive several months in cold water. 

Infection occurs by the ingestion of cysts in contaminated water, food, or by 



 

77 | P a g e  
 

                                                                                             Chapter 1.3  Literature Review 

 

 

 

the fecal-oral route (hands or fomites). In the small intestine, excystation 

releases trophozoites (each cyst produces two trophozoites). Trophozoites 

multiply by longitudinal binary fission, remaining in the lumen of the 

proximal small intestine where they can be free or attached to the mucosa 

by a ventral sucking disc. Encystation occurs as the parasites transit toward 

the colon. The cyst is the stage found most commonly in nondiarrhoeal 

faeces . Because the cysts are infectious when passed in the stool or shortly 

afterward, person-to-person transmission is possible (www.CDC.gov). G. 

duodenalis has been identified in Irish river basins (Graczyk et al. 2004; 

Lucy et al. 2008). 

 

 
 

Figure 1.7. Life cycle and transmission route of Giardia duodenalis (Adapted from CDC) 



77 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

 

 

 

 

 

 

 

Chapter Two 

MATERIALS AND METHODS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



78 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

2.1  Characteristics of Secondary WWTPs in the Project 

In accordance with Sligo and Environs Development Plans 2004-2010, the 

Sligo sub-region Development Strategy, 2001-2021 established a 

framework to manage the growth of the Sligo Sub-region, including the 

towns of Strandhill, Carney, and Collooney included in this study, which 

was under pressure from urban-generated housing, owing to its proximity to 

Sligo City and its environs. Four municipal secondary WWTPs in Co. Sligo, 

including Strandhill WWTP (plant A), Collooney WWTP (plant B), Carney 

WWTP (plant C), and Tubbercurry WWTP (plant D) were investigated for 

this research thesis from 2008 to 2010: in the months of March, April, July, 

October in 2008 and monthly from January 2009 to February 2010. The 

geographical locations of the areas which individual plants are serving are 

shown in Figure 2.1. These four plants serve local settlements ranging from 

1,100 to 2,500 PE with wastewater originating from houses, schools, 

hospitals, health care centres, and local business sectors (Table 2.1). All 

plants are designed as separated sewerage systems receiving only domestic 

wastewater, except for plant B, which accepts a combination of domestic 

sewage and proportional urban run-off in wet conditions (combined sewer). 

                   

2.1.1  Strandhill WWTP  (WWTP A) 

Strandhill WWTP (54°16’43”N, 08°36’20”W) is located at a coastal town- 

Strandhill, approximately 8 km from Sligo city. Strandhill is traditionally a 

seaside town, attracting tourism and recreational visitors. A business park 

has developed on the outskirts of Strandhill town and a regional airport is 

operated with daily links to Dublin (until August 2011) and to some cities in 

England. Strandhill WWTP was commissioned in 1993 and designed to 

cater for a population equivalent of 1,500. Based on an occupancy rate of 

2.84 persons per house and the average number of 728.72 housing units in 

the area, the present day theoretical loading is 2,069 PE (Sligo County 

Council 2005). The Strandhill sewerage pipe system comprises of  



79 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

approximately 6.4 km of fully separated sewerage pipelines. Strandhill 

WWTP includes an inlet chamber with coarse screen, storm overflow 

chamber, oxidation ditch (2 surface aerators), clarifier, sludge return sump, 

six sludge drying beds and a plant house (plants electrical switch boards 

and staff welfare facilities). When the influent enters the plant, it passes 

through a screen which removes any coarse materials. It then flows through 

a measurement flume to the oxidation ditch. The oxidation ditch 

incorporates two surface aerators, and has a design retention period of 24 

hours. After the biological treatment process, the effluent flows onto the 

clarifier which promotes sludge settlement, and allows the final effluent to 

spill out over a weir. The final effluent is then transported to the outfall in 

Sligo Bay via the outlet pipe. The settled sludge in the clarifier is partially 

pumped back to the oxidation ditch to maintain the ML/SS ratio in the 

oxidation ditch and the remaining is collected and transferred onto the 

sludge dewatering beds to produce biosolids. There is a care-taker 

employed by county council in the operation and maintenance of the plant.  

 

2.1.2  Collooney WWTP (WWTP B) 

Collooney WWTP (54°11’11”N, 08°29’10”W) is located in a commuter-

belt, stable residential town and was designed to cater for a population 

equivalent of 1,058. Based on an occupancy rate of 2.84 persons per house 

and the average number of 1,144 housing units in the area, the present day 

theoretical loading is 3,249 PE (Sligo County Council 2005). The 

Collooney sewerage pipe system is a semi-combined system taking part of 

the storm water and combined with the inflowing domestic wastewater to 

the plant. Collooney WWTP includes an inlet chamber, extended aeration 

tank, clarifier, sludge return sump, and two sludge drying beds. When the 

influent enters the plant, it passes the inlet chamber without screening and 

enters the rectangular aeration tank with one aerator operating at the centre 

of the tank. The extended aeration tank has a design retention time of 12  



80 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

hours. After the biological treatment process, the effluent flows onto the 

rectangular clarifier for sludge settlement. The final effluent then flows 

through a pipeline to the Collooney River. The settled sludge in the clarifier 

is partially pumped back to the aeration tank to maintain the ML/SS ratio 

and the remaining is collected and transferred onto the sludge dewatering 

beds to produce biosolids. There is a care-taker employed by county council 

in the operation and maintenance of the plant.  

 

2.1.3  Carney WWTP (WWTP C) 

Carney WWTP (54°20’11.3”N, 08°31’44.3”W) is located in a stable 

residential town. The plant was commissioned in 2004 and designed for a 

population equivalent of 2,500. The average daily flow is 500 m
3
/day with 

peak hourly flow in dry weather at 62.5 m
3
/h. The sewerage pipe system in 

Carney is a fully separated pipeline system. At secondary treatment process, 

the plant is designed with a combined process, which uses a combination of 

the submerged fixed film process (with biofilm-coated STM-aerotor, 75% 

submerged) and the activated sludge system to treat approx. 138.96 m
3
 of 

aerobic volume and 111.23 m
3
 of anoxic volume of all tank unit in a 7.5 

meter in length, 7.5 meter in width and 4.5 meter water-high circular 

aeration tank. The STM-aerotor operates at slow speeds driven by a low-

powered motor and can provide consistent simultaneous nitrification/ 

denitrification, as well as biological phosphorous removal in a single basin 

(EPA export, 2011). Less waste sludge is produced with better dewaterbility. 

After biological treatment process, the effluent is transported to a circular 

clarifier tank with horizontal streaming, including sludge scraper, sludge 

hopper and inclination for sedimentation and simultaneous partial sludge 

stabilization on the bottom of the tank. The effluent is discharged to Carney 

River. The maximum return sludge ratio to the secondary biological tank is 

83%. There is a care-taker employed by the private contractor for plant 

maintenance and operation and all the functioning data are recorded  



81 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

automatically by meters. 

 

2.1.4  Tubbercurry WWTP (WWTP D) 

Tubbercurry WWTP (54°02’54”N, 08°43’28”W) was commissioned since 

1970 and originally designed for a population equivalent of 1,400. With the 

growth of the town size, the loading was found considerably to exceed the 

designed value and the county council has upgraded the capacity of the 

plant to a load of 5,000 PE in 2009. The refurbished Tubbercurry WWTP 

includes an inlet chamber, fine screen screening and grit removal, storm 

overflow chamber, pumping station with two dry weather pumps and two 

storm pumps, ferric sulphate storage tank and bund, primary clarifier, final 

clarifier, sludge sump, Imhoff tank, two bio-film-coated percolating 

filtration systems, humus tank, sludge dewatering beds. The incoming raw 

wastewater is stored in a reservoir (inlet chamber) and discharged by 

gravity sewer to the pumping station sump. The inlet chamber to the sump 

is fitted with a manual cleaned coarse bar screen. The influent is pumped 

via pipe and injected with ferric sulphate to a primary clarifier for 

sedimentation. The tank is equipped with a rotating half-bridge sludge 

scraper. The clarified effluent is discharged over a peripheral notched weir 

into a peripheral collector channel and distributed onto plastic biofilm-

coated media. The primary settled effluent flows to the secondary 

percolating filtration system. The secondary filtered effluent flows to 

secondary clarifier for sedimentation. The clarified effluent flows through 

rectangular humus tank (hopper-bottom with a floor slope of 30° to the 

horizontal) and discharged to the Tubbercurry River. The resulting sludge is 

primary sludge and transported to the onsite dewatering beds (8 beds) every 

6 months. The plant is monitored by local county council. 

 

 



82 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

 

 

 

 F
ig

 2
.1

. 
P

la
n

ts
 

A
-D

 
o
n

 
m

a
p

s 

o
f 

Ir
e
la

n
d

’s
 

N
o
r
th

-W
e
st

. 

P
la

n
t 

A
 

is
 

in
 

S
tr

an
d
h
il

l,
 

p
la

n
t 

B
 

is
 

in
 

C
o
ll

o
o
n
ey

, 

p
la

n
t 

C
 

is
 

in
 

C
ar

n
ey

, 
an

d
 

p
la

n
t 

D
 

is
 

in
 

T
u
b
b
er

cu
rr

y.
 

T
h
e 

sy
m

b
o
l 

in
d
ic

at
es

 
th

e 

lo
ca

ti
o
n
 

o
f 

W
W

T
P

s 
A

-D
 

in
 t

h
e 

ar
ea

. 

 



83 | P a g e  
 

 

       Table 2.1  Characteristics of the four WWTPs in this project (Original table) 

Type 
Strandhill WWTP 

(plant A) 
Collooney WWTP 

(plant B) 
Carney WWTP 

(plant C) 
Tubbercurry WWTP 

(plant D) 

PE 1,500 1,058 2,500 5,000 

Actual 

agglomeration 
2,069 3,249  2,000 2,154 

System Extended-aerated 

activated sludge 
Extended-aerated 

activated sludge 
Extended-aerated 

activated sludge 
Biofilm-coated 

filtration 

Preliminary/ 

primary process 
Coarse screen, grit 

removal 
None Coarse/ fine screen, 

grit removal, primary 

sedimentation 

Coarse screen, grit 

removal, and two 

Imhoff tanks for 

primary sedimentation 
Secondary process Oxidation with oxygen 

(oxidation ditch), and 

sedimentation 

(clarifier) 

Activated sludge, 

extended aeration 

(aeration tank), and 

settlementation 

(clarifier) 

STM-Aerator, 

activated sludge, 

(aeration tank), and 

settlementation 

(settling tank) 

Biofilm-coated filter, 

percolation, and 

settlementation 

(clarifier) 

Chemical 

treatment 
None Polyelectrolite for 

coagulation 
None Ferric sulphate 

Final waste 

product 
Biosolids Biosolids Liquid sewage sludge Biosolids 

Yield annually 4.12 Tonnes (0.75% 

dried solids) 
0.76 Tonnes (0.75% 

dried solids) 
1.82 Tonnes (2.50% 

dried solids) 
8 Tonnes (0.75% dried 

solids) 
Waste application Agriculture Agriculture Return to aeration 

tank 
Agriculture 

Effluent discharge Sea Collooney River Carney River Tubbercurry River 
Management Sligo County Council Sligo County Council Private contractor-  

Response Group 
Sligo County Council 

                                                                         C
h

a
p

ter 2
  M

A
T

E
R

IA
L

S
 A

N
D

 M
E

T
H

O
D

S
 

 



84 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

2.2  Sample Collection and Physiochemical Parameters 

Grab liquid wastewater samples (i.e., influent, activated sludge, and mixed 

liquor) and treated end-products (i.e., final effluent and biosolids), 

originating from plants A, B, and D were collected during the study period. 

All wastewater samples were obtained using a long-handled 1-L capacity 

sampler and transferred to 1-L sterilised polyethene bottles. Approximately 

100 gram of biosolids was collected by trowel from 10-cm in depth of the 

dewatering beds at plants A, B, and D, while 1-L of biological-treated liquid 

sewage sludge was obtained from plant C discharge valve at the bottom of 

the clarifier. All samples were collected in triplicate and transported to the 

environmental laboratory (Business Innovation Centre, IT Sligo) and stored 

at 4°C. Physiochemical parameters, such as temperature, pH, conductivity, 

dissolved oxygen (DO), and total dissolved solids of wastewater were 

measure on-site using portable meters (Sens-Ion, Hach Company, Colorado, 

USA). The liquid samples were shaken vigorously and were ready for 

microbiological analysis. Twenty grams of the biosolids was suspended in 

1-L MilliQ water by vortexing and transferred to 1-L sterilised polyethene 

bottles and ready for tests. 

 

2.3  Analysis for Faecal Indicator Bacteria  

All the liquid wastewater samples (i.e. influent, activated sludge, effluent) 

were mixed vigorously and ten milliliter (mL) of the samples was 

transferred to a 15-mL sterilised conical plastic centrifuge tube, labeled as 

sub-samples, in triplicate. Twenty grams of biosolids sample was diluted 

1:50 in MilliQ water (in triplicate) and vortexed. The sub-samples were 

mixed vigorously and 1-mL of the mixture was subjected to ten-fold serial 

dilution in Ringer’s solution (Oxoid, UK) to 10
-4

. For E. coli and intestinal 

enterococci, two hundred microliters of the sub-samples was aseptically 

spread onto chromogenic coliform/E. coli agar and Slanetz and Bartley agar, 

and cultivated at 37°C for 24 hours and 44°C for 24-36 hours,  



85 | P a g e  
 

                                                                        Chapter 2  MATERIALS AND METHODS 

 

 

 

respectively. In accordance with the manufacturer’s direction, pinky purple 

colonies on chromogenic coliform/E. coli agar (CM1046, Oxoid, UK) and 

burgundy red colonies on Slanetz and Bartley agar (CM0377, Oxoid, UK) 

were enumerated as positive for E. coli and enterococci, respectively. For C. 

perfringens spores, sub-samples (10 mL) for were heat shocked at 75°C for 

20 min and then cooled on ice (Haudschild et al. 1974). Two hundred 

microliter of the heat shock-processed serial diluant was aseptically spread 

onto Perfringens agar (CM0587, Oxoid, UK) with supplementary D-

cycloserine (SR0088, Oxoid, UK). Non-supplemented Perfringens agar was 

overlaid onto the base and settled at room temperature. The plates were 

incubated anaerobically in gas jars at 35± 2°C for 18- 24 h (Haudschild et 

al. 1974). Black colonies were enumerated as positive.  

 

2.4  Enterococcus faecalis and Enterococcus faecium Identification 

For E. faecalis and E. faecium detection, 10% of the positive colonies on 

Slanetz and Bartley agar were transferred individually using sterilised 

plastic needle to microcentrifuge tubes containing 100 µL of DNase and 

RNase-free water (Promega). To release the DNA from enterococci isolates, 

the mixture underwent 3 freeze-and-thaw cycles: heating in a dry heating 

block at 99ºC for 10 min then cooling in an ice box at 0ºC for 5 min (Hsu et 

al. 2006). The suspension was centrifuged (13,500 x g, 10 min) then the 

supernatant was transferred to new sterilised microcentrifuge tubes. 200 µL 

of the wastewater samples were subjected to total DNA extraction using 

DNA stool extraction kit (Qiagen, USA). Aliquots of the extracted DNA 

samples was subjected to identification first using enterococcal genus 

primers (Deasy et al. 2000), followed by a sodA gene targeted species-

specific primers for E. faecalis and E. faecium (Jackson et al. 2004). The 

sequences of the oligonucleotide primers are listed in Table 2.2. 

Enterococcal cultures of E. faecalis (NCTC775) and E. faecium 

(ATCC19434) were used in this study as positive controls. Total genomic 